
 

 
 

NEONATAL MEDICATION GUIDELINE 

Colistin 

Scope (Staff): Nursing, Medical and Pharmacy Staff 

Scope (Area): KEMH NICU, PCH NICU, NETS WA 

This document should be read in conjunction with the Disclaimer. 

 

Quick Links 

Dose 
Preparation & 
Administration 

Side Effects & 
Interactions 

Monitoring 

Restrictions 

Neonatal: Non-Formulary - IPA Required 

In order not to create unnecessary delays in treatment in uncommon circumstances, medications not listed in the 
formulary but used in paediatrics may be used in the neonatal setting when under the direction of both a Specialist 

Consultant and a Neonatologist. 

Paediatric Formulary: Highly Restricted 

Restricted to prescribing by or in consultation with a Clinical Microbiologist or Infectious Disease Physician PRIOR 
to initiation of therapy 

HIGH RISK Medication  

Description 

Antibacterial 

Presentation 

Vial: 150mg powder for injection  

(contains colistimethate sodium equivalent to 150 mg of colistin) 

Storage 

Vial: store at room temperature, below 25°C 

Reconstituted solution: stable for 24 hours at 2 – 8°C. Do not freeze 

Dose 

Dosing of colistin is complex and not routinely used in neonates, seek advice from 

Infectious Disease or Microbiology consultants  

https://www.kemh.health.wa.gov.au/For-health-professionals/Clinical-guidelines/Disclaimer
https://wnhs-healthpoint.hdwa.health.wa.gov.au/directory/CES/MedicalServices/Pharmacy/Pages/Helpful-Tools.aspx
https://formulary.hdwa.health.wa.gov.au/Home
https://www.kemh.health.wa.gov.au/~/media/Files/Hospitals/WNHS/For%20health%20professionals/Clinical%20guidelines/Pharmacy/guidelines/High%20Risk%20Medications.pdf
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Gram-negative infections 

IV: 1.7mg/kg/dose every 8 hours 

Dose Adjustment 

Renal Impairment: 

Should be avoided in renal impairment due to an increased risk of toxicity and worsening renal 

impairment.  

For patients with any degree of renal impairment, consider using a slower rate of infusion (e.g. 

over 1 to 2 hours). 

Preparation 

IV infusion 

Step 1 Reconstitution:  Reconstitute the vial with 2mL of Water for Injections, swirl gently to 

avoid foaming; do not shake the vial. Concentration = 75mg/mL 

Step 2 Dilution: Dilute 2mL (150mg) to 30mL with a compatible fluid. Concentration = 5mg/mL 

Administration 

IV infusion 

Infuse dose over 30 minutes  

Compatible Fluids 

Sodium Chloride 0.9%, Glucose 5% 

Refer to IV Compatibility Chart in Neonates for compatibility information or refer to the Pharmacy 

Department 

Side Effects 

Common: nephrotoxicity, neurotoxicity 

Serious: hypersensitivity reactions, apnoea, sensory disorder 

Monitoring 

Renal function, urine output, full blood picture 

 

https://www.kemh.health.wa.gov.au/~/media/Files/Hospitals/WNHS/For%20health%20professionals/Clinical%20guidelines/NCCU/Drug%20Protocols/IV%20Compatibility%20in%20Neonates.pdf
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Comments 

Each vial contains 1.09 mmol of sodium 

Doses are expressed in terms of colistin base 

pH = 7 – 8 when reconstituted 

Related Policies, Procedures & Guidelines 

WNHS Clinical Practice Guidelines: 

Neonatal Medication Guideline: Prescribing and Administration of Medications to Neonates 
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